YA architects + engineers
M

)
<C
=
=
A -l
o

Engineering Services — Water Division

'PROPOSAL FOR

_ ... .
/] ".n - | s ..«.\. 1 A
o ) el | _.mﬁ |}
4 il !
.m-.v.lv AR A

A ‘\_.Un.ﬂ.._....d”,”m..“:_\\
. R B 8 &8 M8 4




architects + engineers

Table of Contents

MORRIS COUNTY

21°

MUNICIPAL UTILITIES AUTHORITY

Cover Letter

— TAB1 » Executive Summary
Proposal for
Engineering Services — . ) . )
Water Division — TAB2 » Firm Qualifications & Experience
01.28.2025

— TAB3 » Staffing Plan & Resumes
Contact
Patrick K. Cole. PE.. CME — TAB4 » Rate Schedule
CPWM
Vice President, Deputy Market
Director of Water/Wastewater
H2M Architects & Engineers, Inc. — TABS » Reqguired Forms & Documents

119 Cherry Hill Road, Suite 110
[...]
Upgrades; Clarkstown, NY: Project Engineer responsible for the mechanical design of two of four
sewage pump station upgrades. Upgrades included replacing mechanical and electrical equipment
that has reached the end of its useful service life. Also revised the engineering design report to
comply with NYSEFC funding requirements.

«  Town of East Greenbush Third Avenue and Barracks Road Pump Station Upgrade; East Greenbush,
NY: Project Engineer responsible for the mechanical design of two sewage pump station upgrades.
Upgrades included replacing mechanical (duplex pumps to triplex pumps) and electrical equipment
that has reached the end of its usefu! service life, as weli as adding new natural gas generators and
control buildings with a comminutor (Barracks Road) and mechanical bar screen (Third Avenue).
Performed pump sizing calculations, as well as wet well sizing calculations and sewer capacity
evaluations. Also drafted the engineering design report for regulatory approval and coordinated work
of support disciplines (Civil, Structural, HVAC, architecture, and electrical).

+  City of Newburgh Crescent Avenue Pump Station Reconstruction; Newburgh, NY: Upgrade of a 250
gallon per minute sewage pump station that reached the end of its useful life along with a force
main evaluation. Upgrades included replacing mechanical and electrical equipment and installing a
new natural gas generator and control panel shelter. Drafted an engineering report that includes an
extensive alternatives analysis evaluation of the components of the pump station and developed a
flow estimate for the pump station based on the properties in the sewershed.

+  DCWWA Mass Balance Update; Beskman, NY: Wastewater Engineer for the engineering letter drafted
to update the Mass Balance at the Chelsea Cove Wastewater Treatment Plant. The lefter was prepared
and submitted to the New York State Department of Environmental Conservation (NYSDEC) to reflect a
State Pollutant Discharge Elimination System (SPDES) permit change from carbonaceous biochemical
oxygen demand (CBOD) to biochemical oxygen demand (BOD).

«  Palmdale Water District Palmdale Regional Groundwater Recharge and Recovery Project (PRGRRP);
Palmdale, CA: Lead Engineer responsible for Sanitation Districts’ coordination with agencies (water
agency and regulatory) and consultants. Palmdale Water District is the project sponsor the for PRGRRP
which is a proposed surface spreading groundwater recharge project that would utilize recycled water
produced at the Palmdale Water Reclamation Plant and surplus potable water from the Califomia State
Water Project. Analyzed and evaluated water quality data and coordinated special monitoring tasks
with Sanitation Districts' laboratory staff. Also prepared N-nitrosedimethylamine (NDMA) evaluation
study summarizing the Sanitation Districts' evaluation of ways to reduce NDMA in Palmdale Water
Reclamation Plant effiuent including full-scale polymer tests, source control investigation, and special
monitoring of storage reservairs.

+  The Metropolitan District EHWPCF Blowers Aeration System Upgrades; Hartford, CT: Developed,
calibrated, and validated a GPS-X model of the EHWPCF secondary treatment system. The model was
used to evaluate current flows (6.1 mgd) and loads and develop future design flows and loads, evaluate
secondary treatment performance under design conditions, and make recommendations on anoxic and
swing zone sizing, intemal recycle rates, and dissolved oxygen setpoints. The corresponding oxygen
demands for use in sizing the new blower were also developed.

+  Township of Jefferson, NJ: Project Engineer for infiltration/inflow of study of White Rock Wastewater
Treatment Plant sewer system.
Next —

12



Monisha Brown ph., PE.

Project Engineer -
Wastewater Engineering

Lehigh County Authority Mass Balance for LCA Pretreatment Plant; Allentown, PA: Analyzed plant
operating data and brewery discharge data. Developed plant mass balance based on annual averages.
This information was used to determine the impact on the LCA Pretreatment Plant performance if the
plant accepted additional flow and load from a brewery.

City of Akron Water Reclamation Facility Final Settling Tank: Akron, OH: A process model of the WRF, in
BioWin, was updated to evaluate the capacity expansion of the WRF from 170 mgd to 220 mgd as well
as the addition of an anaerobic zone for TP removal. The size of the anaerobic zone was then optimized
and a new aeration system was designed for the higher capacity of 220 mgd.

City of Temple Terrace Reclaimed Water Master Plan; Temple Terrace, FL: Participated in the first
phase of an interagency reclaimed water feasibility study to evaluate opportunities for a reclaimed water
distribution network connecting the City of Temple Terrace, Hillsborough County (18 mgd reclaimed
water), the City of Plant City (3.8 mgd reciaimed water), and the City of Tampa (57.8 mgd reclaimed
water). Assisted in assimilating information and data from the participating utilities, drafting the report
and preparing presentations.

Pinellas County Utiliies PS 016 Odor Control System Replacement, St. Petersburg, FL: Assisted in
the evaluation of three vapor phase odor control technologies to treat odors collected at pump station.
As part of the design, sampling was done within the wet well to determine the design parameters.
The evaluation included chemical scrubbers with three different chemicals, bio-trickling filters, an ozone
system, and a photoionization system. Each alternative was considered for two design conditions as
well as a purchase or rental option. The evaluation included cost estimates and a recommendation.

City of Tampa Howard F. Curren Water Reclamation Facility Permit Renewal; Tampa, FL: Prepared the
Capacity Analysis Report (CAR) and the Operations and Maintenance Report (OMPR), which are key
components of the permit renewal application for the Florida Department of Environmental Protection.
Also conducted a field inspection of the Howard F. Curren WRF and completed the field inspection
checkiist. Used a GPS-X biological process model of the Howard F. Curren WRF to evaluate the
treatment capacity of the plant (58 mgd average daily flow) for the CAR and OMPR.

California Regional Water Quality Control Board, Lahontan Region - Paimdale Water Reclamation Plant
Groundwater Cleanup Project; Paimdale, CA: Project Engineer responsible for reviewing and analyzing
groundwater quality data for quarterly and annual reports to the Lahontan Regional Water Quality
Control Board. Reviewed reports prepared by the project consultant. Coordinated a proof-of-concept
stable isotope study to assist in the identification of source water impacting a groundwater monitoring
well with suspicious chemistry.

Reuse and Compliance Section Sanitation Districts' Source Control Program; Whittier, CA: The
Sanitation Districts' are expanding the existing industrial pretreatment program into a source control
program to comply with groundwater recharge regulations. Project engineer responsible for reviewing
and editing Sanitation Districts’ Source Control Program document in conjunction with staff in the
Industrial Waste Section. Analyzed and reviewed monitoring data as part of special monitoring for the
Source Control Program which includes semiannual influent and effluent monitoring of parameters with
drinking water maximum contaminant levels, secondary maximum contaminant levels, action levels,
and notification levels. Coordinated with Sanitation Districts’ Laboratory Section for special monitoring
at various Sanitation Districts' owned and operated water reclamation facilities in support of existing or
proposed groundwater water recharge projects.

Reuse and Compliance Section Sanitation Districts’ Water Quality Compliance Reporting; Whittier,
CA: The Sanitation Districts' own and operate eleven wastewater treatment facilities. Project engineer
responsible for wastewater facility permit compliance reporting for three different facilities: Long Beach
and Palmdale Water Reclamation Facilities as well as the Montebello Forebay Groundwater Recharge
project. Compliance reports involve reviewing and analyzing data as well as writing cover letters for
reports to explain permit exceedances and violations and ensuring that reports are submitted on time.

Columbia County - Design of Ellisvile WWTP, Lift Station and Force Main; Ellisville, FL: Wastewater
process engineer assisting with plant data analysis, process design calculations, rapid infiltration design
calculations, force main pipe sizing, drawing and datasheet reviews, and preparation of specifications
for a0.015-mgd packaged wastewater treatment plant with associated lift station and force main. Also
prepared FDEP permits for the force main, wastewater permit renewal for the existing WWTP, and a
wastewater permit modification for the new WWTP.

Orange County Southwest Water Reclamation Facility Preliminary Design; Orlando, FL: Process
Engineer assisting in headworks design (screening and grit removal) and the design of the sludge
holding tanks as part of the preliminary design for a new WRF. The WRF consisted of preliminary
treatment, five-stage Bardenpho, disk filters, sludge holding tanks, and dewatering centrifuges to freat
an initial capacity of 5 mgd that could be expanded in phases to treat 10 mgd and 15 mgd. Drafted the
headworks and sludge holding tank sections of the preliminary design report. Also assisted the design
lead in compiling the various sections of the design for the preliminary design report.

13



Education

B.S., Chemical Engineering;
Manhattan Coliege

Licenses/
Certifications
Professional Engineer: NY

Project Management Training Program, H2M

Andrew M. Manfredi re

Associate, Discipline Engineer - Water Resources

Mr. Manfredi's responsibilities include preparing engineering reports, specifications, and design plans for
the purpose of regulatory approval and bidding public works projects. His experience encompasses the
following: optimal corrosion control evaluation, advanced oxidation process, granular activated carbon,
and packed tower aeration treatment technologies. Currently, his relevant project experience includes
consumer outreach, sampling, notification, and service line identification with the Viliage of Garden City.
Mr. Manfredi has also performed multiple pilot studies on various AOP treatment technologies as well
as start-up full-scale UV/H202 AOP systems to confirm performance. He has also presented on various
ADP subject matters at New York State AWWA, New Jersey AWWA, and national AWWA conferences. Other
project experience includes rehabilitation and construction of existing and new elevated water storage
tanks. Mr. Manfredi also specializes in BIM software and applications including 3D laser scanning and
modeling.

Selected projert experience

+  Bethpage Water District Interim AOP Treatment at Plant No. 6; Bethpage, NY: In-house design ofa
2.0 MGD ground water supply station utilizing a low pressure UV/H202 AOP system, development
of engineering report, research of best design practices with the new technology, accurate scanning
of existing conditions, three dimensional modeling of new mechanical equipment systems within the
existing building footprint, commissioning, start up, water quality sampling/review of the new system,
and regulatery approval by the New York State Department of Health.

«  Various Water Districts Low Pressure UV/H202 AOP Pilot Studies: In-house design of (40) 20 GPM
small scale pilot studies utilizing low pressure UV/H202 AOP treatment as required by the New York
State Department of Health for all new AOP treatment systems. Pilot study included the review of
background water quality, creation of a sampling protocol and festing matrix for submission to the
State and local departments of health, in-field analytical testing, and analysis of laboratory and field
testing results for a final report to submit to the regulatory agencies with the engineering report. Water
suppliers that were tested as part of this pilot program included: South Huntington, Water Authority of
Western Nassau County, Water Authority of Great Neck North, Franklin Square, Bethpage, Plainview,
Hicksville, Inc. Village of Garden City, Town of Hempstead, Manhasset-Lakeville, Garden City Park,
South Farmingdale, and Roslyn.

« Inc. Village of Garden City Optimal Corrosion Control Treatment Report: In-house engineering report
that reviewed regulatory requirements and water quality data (specifically, alkalinity, pH, dissolved
inorganic carbon, hardness, buffer intensity, dissolved oxygen, oxidation-reduction potential, chloride,
and sulfate) for evaluation of altemative corrosion control methods to control the release of lead and
copper into drinking water for submission to local regulatory agency. Other areas of the project include:
mass-sampling program for lead in specific areas of the Village, distribution system water quality testing,
public notification to affected residents, service line identification record review, and consumer outreach.

«  Franklin Square Water District AOP/PTA Treatment at Theodora Street Plant: In-house design of
permanent advanced oxidation process and packed tower aeration 4.0 MGD ground water supply
station for the purpose of publicly bidding multiple Wick's Law compliant contracts. Work also included
development of engineering report for review/approval by Nassau County Department of Health and
348 plan submission to NYSDOH and NCDH agencies for review/approval. Project included provisions
to keep one well running to maintain water supply throughout the District and phased construction and
start-up of individual systems to meet District's water pumping needs.

+  Plainview Water District Medium Pressure UV/H202 AOP Pilot Study at Plant No. 3; Plainview, NY: In-
house design of a 40 GPM pilot study utilizing medium-pressure UV/H202 and UV/CL2 AOP treatment.
Pilot study included the review of background water quality, creation of a sampling protocol and testing
matrix for evaluation of the treatment technology and feasibility for the Water District.

Next —

14



Andrew M. Manfredi
PE

Associate, Discipline Engineer -
Water Resources

Bethpage Water District VOC Treatment Upgrades at Plant No. 6; Bethpage, NY: In-house design
of a 4.0 MGD VOC treatment facility utilizing packed tower aeration (with vapor-phase carbon air
discharge treatment system), a low-pressure UV/H202 AOP treatment system, and granular activated
carbon for the treatment of 1,4-dioxane and other VOCs. Design included preparation of an engineering
report, three-dimensional modeling of new building with requisite architectural, structural, treatment,
mechanical, and electrical systems, model walk-throughs with design team and client for review prior to
bidding and construction, submission for regulatory approval, project analysis and creation of design
documents for the purpose of publicly bidding the project. This project is currently under construction.

West Hempstead Water District Replacement of Birch Street Elevated Water Storage Tank; West
Hempstead, NY: In-house design of a 1.0 MGD composite elevated storage tank for potable water.
Design included preparation of an engineering report comparing traditional tank styles and life-cycle
costs, creation of bidding design documents for public bidding, construction administration and
inspection of the project during construction, start-up and commissioning of the new tank as well as
regulatory approval.

15



Karen Benson rs.

Associate, Practice Leader - Water Resources

Ms. Benson is a hydrogeologist with more than 25 years of experience working with a variety of
water systems and assisting clients in responding to ongoing and ever-changing requirements. She
offers significant experience working with New Jersey water purveyors for compliance with the Safe
Drinking Water Act (SOWA). Ms. Benson also has experience conducting hydrogeologic investigations of